9
Q-

2
ﬁ
o
L)

AC203 - CALDER ACTIVITY CENTRE

Installation Instructions

==

= ]

REF: AC203 - CALDER ACTIVITY CENTRE

pg 1o0f15



FOUNDATIONS

R

.

0o

(4|

N

400
9| gl 1110 | o 2910 &
hart
(- (&)
S | 1110 | g 2910 .
0 I

150 0—‘—-@
ey CONCRETE |

bo2or15 REF: AC203 - CALDER ACTIVITY CENTRE



SURFACING DETAILS

______ = MINIMUM SPACE
= OVERALL AREA

i
-~
N
~J
~J

L )

k-
_—

7974

e
"1500ﬁ

po3ol1s REF: AC203 - CALDER ACTIVITY CENTRE



PARTS REQUIRED

x1 x2 x48
JIGSAW FLOOR ASSEMBLY 274.M12X180 656.M12
x48 X33 X2 (PAIRS)
102003-01 97.M8X80CSK PLAYTEC - UNDER BRACKETS
<@>
x3
M12 SOCKET NUT (50MM) AC CARGO NET 120X90 PLAYTEC L SET

bodor15 REF: AC203 - CALDER ACTIVITY CENTRE



x1

x3 x1
PLAYTEC T SET AC CLIMBING LOGS AC-CL2 CLIMBING LOG
le g
| [+
| O -
| Y oe
II
II
v o
| o o
II & .
|
|
\ o
— LE)__-_% .
R
x1 (SET)
LOG BRIDGE PRE-ASSEMBLY GUARD RAIL BARRIERS

CONSISTS OF
SHACKLE / BOLT /NYLOC / CAP x4 x11
349.742.D-SHACKLE ‘SET’ (inc 4 spares) 274.M12X270 274.M12X200

pg 5of15

REF: AC203 - CALDER ACTIVITY CENTRE



PARTS REQUIRED

x2

EYEBOLT (100MM)

pa6or1s REF: AC203 - CALDER ACTIVITY CENTRE



PARTS REQUIRED - TIMBERS

AC CARGO NET

/NN =

74

'lﬂ.

AC203 - A3

G

7S

v A\
L4

AC203 - A4 AC LOG BRIDGE

PLATFORM A “\ %

AC203 - A1

E“a
|'
|'
ﬁ

CODE SIZE ary ADDITIONAL INFORMATION
AC203-A1 3093
AC203-A2 3441

AC203-A3 3441
AC203-A4 3441
AC-CN1 2280 CARGO NET
AC-CN2 3100 CARGO NET

1 PLATFORM A
1
1
1
1
1
AC-LB1 3000 2 LOG BRIDGE HAND RAILS
1
1
7
1
1

PLATFORM A
PLATFORM A
PLATFORM A

AC-LB2 3441 END UPRIGHT
AC-LB3 3441 END UPRIGHT
AC-LB4 740 LOG BRIDGE STEPS
AC-LB5 840 UNDER PLATFORM SUPPORT
AC-LB6 1180 LOG BRIDGE PLATFORM TRIM

ba7or15 REF: AC203 - CALDER ACTIVITY CENTRE



PARTS REQUIRED - STANDARD JIGSAW PARTS

r_?:::'q':?'vr.-.._ﬁ_
s .
oo
if || ;ll f
S ! ]
. o ]H | lil |I 1!
_ - AH T
] Y
}_ @ﬁ_—---m_%_:\__@%_d \ —1_{i me
_h_ﬂ___i_h e
l___g{"*-x.h B
ey “
t-.Tf.“_jiij@* o |
gy !
x1 .inc standard fixings x1 .inc standard fixings x1 -inc standard fixings
[ JIGSAW STANDARD PART | [ JIGSAW STANDARD PART | [ JIGSAW STANDARD PART _|

| JIG1514 - NET CLIMBER | | JIG1515 - CLIMBING PANEL | | JIG1517 - FIREFIGHTERS POLE |

pa ol 15 REF: AC203 - CALDER ACTIVITY CENTRE



INSTALLATION INSTRUCTIONS

ATTACH FLOOR ASSEMBLY TO UPRIGHT TIMBERS - SEE STEP BELOW FOR LOCATIONS
USING 274.M12X180 / 656.M12 / 102003-01

NOTES:
NYLOC & COVERED END ARE ALWAYS
POSITIONED ON THE INSIDE

m_——
|
T \\

PRE - ASSEMBLE PLATFORM A USING TIMBERS SHOWN BELOW
ENSURE ALL PLANE FACES POINT IN SAME DIRECTION (GREY) & COUNTERSINKS ON OUTSIDE OF PLATFORM (ARROWS)

AC203-A3

pa 9ot 15 REF: AC203 - CALDER ACTIVITY CENTRE



E POSITION UPRIGHTS SHOWN BELOW ACCORDING TO GROUNDPLAN

i | Ac203 - A3l
| |
| | \ m
C | \

‘| ‘: AC-LB2 AC-LB3
| | |
| | |'
|| | N |\|| ‘||:|
‘II|| \ | / || E:-E‘- -:‘::‘::‘1
NOTES: (1N I ||‘ I "
AC203-A3 TIMBER HAS COUNTERSINK \ | e
FOR BOLT - BOLT HEAD SITS ON |- ! l‘| @
OUTSIDE OF THIS POST AS SHOWN H || / : -
USE A SOCKET NUT TO SECURE THIS .\ ™
BOLT 5:||| L‘ i~

pa 100115 REF: AC203 - CALDER ACTIVITY CENTRE



ATTACH AC-CN2 TIMBER TO AC-LB2 & AC-CN1 AS SHOWN USING PLAYTEC L &T SETS
USING M8X80MM WOOD SCREWS

m T
ﬁ AC-CN2 =t

ATTACH PLAYTEC - UNDER BRACKETS
USING 8X80 WOOD SCREWS, ASSEMBLE UNDERBRACKETS IN LOCATIONS SHOWN BELOW

REF: AC203 - CALDER ACTIVITY CENTRE

pg 11 0f 15



7 ATTACH AC CARGO NET JUOTEEN .
USING 656.M12 / 102003-01 % % g

151 THREAD SIDE

121 THREAD SIDE

ATTACH ACTIVITY CENTRE CLIMBING LOGS TO TIMBERS SHOWN
USING 274.M12X200 / 656.M12 / 102003-01

pa 120115 REF: AC203 - CALDER ACTIVITY CENTRE



ATTACH BARRIERS
USING - 97.M8X80CSK X 6

® o
v
|a ® @
R ® %‘, o [ o ”
A @ L @
Y ° I 1

X *SEE NOTE BELOW* -

NOTES:

*BARRIER REINFORCEMENT PANEL (ON REVERSE) SHOULD BUTT UP T0 UPRIGHT TIMBER

o ATTACH THE AC-LB5 & AC-LB6 TIMBERS 10 THE WALKWAY ASSEMBLY
USING SOCKET NUT, ENSURE THE NUT IS POSITIONED IN AC-LB5 COUNTERSINKS

pa 130115 REF: AC203 - CALDER ACTIVITY CENTRE



ATTACH LOG BRIDGE TO PLATFORM, AC-LB1 TIMBERS & TOP CLIMBING LOG (AC-CL2)
USING - 4 X 8X80 SCREWS (AC-LB6) & 656.M12 / 102003-01 AND SOCKET NUT

""‘. - - =
i i v
i \ ﬁ- LN
T T=NEEm-
'ul I i *
iF _ III\ i >

_____

“““““

INSTALL STANDARD JIGSAW PARTS IN LOCATIONS SHOWN
USING STANDARD JIGSAW INSTRUCTIONS

[ JIG1517 - FIREFIGHTERS POLE

[ JI61515 - CLIMBING PANEL WITH BLOCKS | [ JIG1514 - NET CLIMBER |

po ot 15 REF: AC203 - CALDER ACTIVITY CENTRE




ADDITIONAL DIMENSIONS

2701

!

1500

o I.--u o

”r""\ld'h.lf‘v"f‘\l!"‘\ln"l'\‘l\ {I."W\If'f\(rﬂxlf‘\l
[
o

i
-

- 4243

pa 150115 REF: AC203 - CALDER ACTIVITY CENTRE



